
 

 

 
IMPACT TESTING ON SAFETY GLAZING MATERIAL 

 
Rendered to: 

 
SAINT-GOBAIN PERFORMANCE PLASTICS - SOLAR GARD LLC 

8575 A Somerset Drive 
Largo, Florida 33773 

 Report No: C0725.01-122-42 

 Test Date: 07/17/12 

 Report Date: 08/07/12 

 Revision 1: 08/08/12 

Sample ID.:  Solar Gard® Armorcoat® 8 mil (Set 1) 6 mm Film-backed Transparent Glass  

Samples Provided By:  Saint-Gobain Performance Plastics–Solar Gard – Largo, Florida 

Lab Temperature:  23
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